S6161-GV-FSE-010

0910-LP-064-0800

| SGML Version See Change Record |
TECHNICAL MANUAL

INSTRUCTIONS WITH PARTS LIST
MIXER, FOOD

SERIES A-200 AND AS-200

DISTRIBUTION STATEMENT B: DISTRIBUTION AUTHORIZED TO U.S. GOVERNMENT
AGENCIES ONLY; ADMINISTRATIVE/ OPERATIONAL USE; DATE OF PUBLICATION.
OTHER REQUESTS SHALL BE REFERRED TO THE NAVAL SEA SYSTEMS COMMAND
(SEA-0982).

WARNING: THIS DOCUMENT CONTAINS TECHNICAL DATA WHOSE EXPORT IS
RESTRICTED BY THE ARMS EXPORT CONTROL ACT (TITLE 22, U.S.C. SEC. 2751 ET.
SEQ.) OR EXECUTIVE ORDER 12470. VIOLATIONS OF THESE EXPORT LAWS ARE
SUBJECT TO SEVERE CRIMINAL PENALTIES.

DESTRUCTION NOTICE: DESTROY BY ANY METHOD THAT WILL PREVENT DISCLO-
SURE OF CONTENTS OR RECONSTRUCTION OF THE DOCUMENT.

PUBLISHED BY DIRECTION OF COMMANDER, NAVAL SEA SYSTEMS COMMAND

28 MAR 1983







S6161-GV-FSE-010

RECORD OF CHANGES

SIGNATURE OF VALIDAT-
CHANGE NO. DATE TITLE AND/OR BRIEF DESCRIPTION ING OFFICER

NOTE

THIS TECHNICAL MANUAL (TM) HAS BEEN DEVELOPED FROM AN INTELLIGENT ELECTRONIC
SOURCE KNOWN AS STANDARD GENERALIZED MARKUP LANGUAGE (SGML). THERE IS NO
LEOP. ALL CHANGES, IF APPLICABLE, ARE INCLUDED. THE PAGINATION IN THIS TM WILL NOT
MATCH THE PAGINATION OF THE ORIGINAL PAPER TM; HOWEVER, THE CONTENT IS

EXACTLY THE SAME. ANY CHANGES RECEIVED AFTER RECEIPT OF THIS TM WILL ONLY FIT
IN THIS PAGINATED VERSION.

Record of Changes-1/ (Record of Changes-2 Blank)






S6161-GV-FSE-010

FOREWORD

Ships, training activities, supply points, depots, Naval Shipyards and Supervisors of Shipbuilding are
requested to arrange for the maximum practical use and evaluation of NAVSEA technical manuals. All errors
omissions, discrepancies, and suggestions for improvement to NAVSEA technical manuals shall be reported
the Commander, NAVSURFWARCENDIV, 4363 Missile Way, Port Hueneme, CA 93043-4307 on NAVSEA/
SPAWAR Technical Manual Deficiency/Evaluation report (TMDER), NAVSEA Form 4160/1. To facilitate such
reporting, one copy of NAVSEA Form 4160/1 is included at the end of each bound part of each technical manua
All feedback comments shall be thoroughly investigated and originators will be advised of action resulting there
from. Extra copies of NAVSEA Form 4160/1 may be requisitioned from DDSP Susquehanna Pennsylvania, 05 |
Street, Mechanicsburg, PA 17055-5003. (S/N 0116-LP-019-5300).

FOREWORD-1 / (FOREWORD-2 Blank)






S6161-GV-FSE-010

TABLE OF CONTENTS

Chapter/Paragraph Page
SECTION 1 Installation, Operation and Care of MODELS A-200 AND AS-200 SERIES

MIXERS . . . e 1-1

1-1 GENERAL. . . . . e 1-5

1-1-1  Attachments.. . . . . . . . . e 1-5

1-1-2  ACCESSOIES.. . . v o ot e et e e e e e e e e 1-5

1-2  INSTALLATION. . . . . o e e e e e e 1-5

1-3 OPERATION . . . . . e 1-6

1-3-1  Controls. . . . . . . e e e e 1-6

1-3-2  Bowl Lift. . . . . . e 1-6

1-3-3  Agitators.. . . . . .. 1-6

1-3-4 Attachments.. . . . . . . . . e e 1-7

1-3-5 MiXING. . . . . 1-7

1-4 A-200; A-200F; A-200D; A-200FD. . . . . . . . . . o e 1-7

1-5 A-200T; A-200FT; A-200DT; A-200FDT . . . . . . . . . e e 1-8

1-6  AS-200; AS-200F; AS-200D; AS-200FD. . . . . . . . . . . 1-8

1-7 AS-200T; AS-200FT; AS-200DT; AS-200FDT. . . . . . . . ..« . . o ... 1-9

1-8 MAINTENANCE. . . . . . . e e e e 1-9

1-8-1 Cleaning.. . . . . . . o e e e 1-9

1-8-2 Lubrication. . . . . . . . . e e e e 1-10



S6161-GV-FSE-010

LIST OF TABLES

Table Title Page



S6161-GV-FSE-010

LIST OF ILLUSTRATIONS

Figure Title Page
1-1 Installation Diagram. . . . . . . . . . . . e e 1-3
1-2  PL-17011-1. . . o e e e e 1-6
1-3  PL-17012-1. . . . e 1-7
1-4  PL-17013-1. . . . . e 1-8
1-5 PL-17015-1. . . . e e e 1-8
1-6  PL-17014-1. . . . . . e 1-9
1-7  PL-17016-1. . . . o o 1-9
1-8 Planetary and Attachment Hub Unit with Parts List . . . . . ... ... ... ... 1-11
1-9 Base Unit. . . . . . . 1-12

1-10 Base Unit Parts List. . . . . . . . . e 1-13
1-11 Pedestal and Bowl Unit. . . . . . . . .. ... 1-14
1-12 Pedestal and Bowl Unit Parts List . . . . . .. ... ... ... ... ........ 1-15
1-13 Transmission Case and Shifter Unit (A-200 Series). . . . . . . . . ... .. ... 1-16
1-14 Transmission Case and Shifter Unit (A-200 Series) Parts List. . . . . ... ... 1-17
1-15 Motor Unit (A-200 Series) . . . . . . . i e 1-18
1-16  Motor Unit (A-200 Series) Parts List. . . . . . . . . . .. ... .. .. .. 1-19
1-17 Transmission Case and Shifter Unit (AS-200 Series). . . . . .. ... ... ... 1-20
1-18 Transmission Case and Shifter Unit (AS-200 Series) Parts List. . . . . . . . .. 1-21
1-19 Motor Unit (AS-200 Series) . . . . . . o i i e e 1-22
1-20 Motor Unit (AS-200 Series) Parts List . . . . . . . . . ... .. .. ... . ... . 1-23
1-21  Switch and Timer Unit (AS-200 Series) with Parts List. . . . ... ... ... .. 1-24
1-22 Transmission Gear Unit . . . . . . . . . . .. 1-25
1-23 Transmission Gear Unit Parts List . . . . . . ... ... ... ... .. ....... 1-28
1-24  Agitators with Parts List . . . . . . . .. . .. ... . 1-29



S6161-GV-FSE-010

INSTRUCTION MANUAL ... with Replacement Parts
MODELS A-200 and AS-200 SERIES MIXERS

(INCLUDES MOTOR PARTYS)

ML-19204-A-200
ML-19205-A-200T
ML-19210-A-200D
ML-19211-A-200DT
ML-19212-A-200F
ML-19213-A-200FT
ML-19214-A-200FD
ML-19215-A-200FDT
ML-19207-AS-200
ML-19208-AS-200T
ML-19219-AS-200D
ML-19220-AS-200DT
ML-19221-AS-200F
ML-19222-AS-200FT
ML-19223-AS-200FD
ML-19224-AS-200FDT



S6161-GV-FSE-010

CHAPTER 1

SECTION 1
INSTALLATION, OPERATION AND CARE OF MODELS A-200 AND AS-200 SERIES MIXERS

1-1/(1-2 Blank)






WVHOVIA NOILVTIVLSNI

S6161-GV-FSE-010

-
4

P
g
2
(7
_.‘
>
r
r
2
WARNING H 5
ELECTRICAL AND GROUNDING CONNECTIONS 8§ [ >
MUST COMPLY WiTH THE NATIONAL £LECTRICAL i
COOE AND/OR QTHER LOCAL ELECTRICAL COUES
N FORCE,
.~ . . “TAPPED FOR
2" conouT
v
i i 7 ! b S e1 conp
30 e eLve
N\ - FURNISHED
TAPPEQ FOR “1" ag FOR $iN
172" CONDUIT ¥ PHASE GhLY
€ FYCORD & PLUG

FURNISHED FOR
SINGLE PHASE ONLY.

-
e ——

2y
17"
¥ —1
WARNING I T
FLCTRcAL coMETIONS 3r0uLD B .
. Ve ACCORDANCE WATH THE. 0f I
% <16 _1ap . unlgmg ELECTRICAL CODE OR . "
AMOLES 16 SUCH COOES W FORGE 17§ sl
AHOLES 21 ——1— by
ol

BENCH FLOOR

Figure 1-1 Installation Diagram

1-3/ (1-4 Blank)






S6161-GV-FSE-010

1-1. GENERAL.

The A-200 and AS-200 series mixers have a bowl capacity of 20 quarts. Each is powered by a 1/3 hors
power electric motor which drives a constant mesh gear transmission. They are available in bench or floor mo
els.

1-1-1 Attachments. The mixer incorporates a #12 attachment hub. Available attachments include: soup strain
and colander; dicer; vegetable slicer and shredder; food chopper and a speed drive.

1-1-2 Accessories. Available accessories include: tray support; bowl jacket and combination bowl splash cov
extension ring. A stainless steel table is available for bench models and a bowl truck for floor models.

1-2. INSTALLATION.

Before making electrical connections, CHECK THE SPECIFICATIONS ON THE DATA PLATEHS,
1-2 TO ASSURE THEY AGREE WITH THOSE OF YOUR ELECTRICAL SERVICE.

A cord and plug is furnished as standard equipment on single phase machines.

Three phase machines are furnished with a junction box for permanent electrical connection. The box i
tapped for 1/2 conduit. Electrical connections should be made by qualified workmen who will observe all appli-
cable safety codes and the National Electrical Code.

WARNING

Check to assure power disconnect switch iSOFF" before making the line
connection.

The direction of rotation must be verified on all three phase installations.

To check direction of rotation, turn power supply to miXé&@N". Place the shifter handle (Ejg. 1-2 in
Speed #1 and momentarily energize mixer by turfi@iN’ then”"OFF'. The planetary must rotate in the direc-
tion of the arrow.

WARNING

Disconnect power supply before continuing procedure.

If rotation is incorrect interchange any two of the incoming power supply leads at the junction box.

1-5



S6161-GV-FSE-010

Figure 1-2 PL-17011-1
1-3. OPERATION
1-3-1 Controls. The A-200 and AS-200 series mixers may be operated in any of three speeds. With the mixer
stopped, the speed selection is made by moving the shifter handkg(11-2 to the desired speed.
SPEED #1 is a slow speed for heavy mixtures such as bread dough.
SPEED #2 is an intermediate speed for dough which must rise quickly or for whipping.
SPEED #3 is a fast speed for light work like whipping cream, beating eggs and mixing thin batters.

The mixer is started by moving thHEON-OFF' switch (2, Fig. 1-2 to "ON" and stopped by moving the
"ON-OFF' switch to"OFF".

On"AS" models the'Rockef switch must be pushed tstir' and held for slower initial stirring or blend-
ing. This feature may be used in any transmission speed”Rbekef' switch also serves as the ON-OFF switch.

1-3-2 Bowl Lift. Pull the lift handle (3Fig. 1-2 forward to lower the bowl lift (6Fig. 1-2. It is necessary
to lower the bowl to change agitators. This also makes the bowl more accessible for filling. When raising the
bowl, move the lift handle a little beyond the vertical center until it touches the stop. To mash potatoes or to
cream butter, start with bowl down and raise it slowly into working position while the agitator is rotating.

1-3-3 Agitators. When attaching an agitator, the bowl must be in the down position. Slip the agitator up on the
shaft (7,Fig. 1-2 and turn it until the driving pin in the shaft (&ig. 1-2 reaches the L-shaped slot in the agi-
tator shank. Agitators which may be used with this mixer are shown on the last page of this manual.

1-6



S6161-GV-FSE-010

The style"B" beater is commonly used for thin batters, cakes and mashing potatoes. ThEDStyWaip is
best for whipping cream and beating eggs. Two other styles frequently used dielthelough arm for bread
doughs, and théP" pastry knife for cutting shortening into flour for pastry. Th&" wing whip is for heavy

whipping.

1-3-4 Attachments. Insert the attachment with a slight twist to the left so that the stop stud of the attachmer
is tight against the side of the hole @ig. 1-3 in the mixer. When in place, tighten the thumb screwHg,.1-3.

The attachment speed is selected by the transmission shifter handig.(1-2. It is RECOMMENDED that

most chopping operations be carried out in speed #1. For example NEVER operate the chopper attachment fas
than #1 when cutting meat. When cutting vegetables it may run at speed #2.

Use the mixer'ON-OFF' switch to start and stop attachments. Always stop the mixer before changing the
speeds of an attachment.

The speed drive may be used with the vegetable slicer to increase the speed of operation. DO NOT use a
other attachment with the speed drive.

Figure 1-3 PL-17012-1

1-3-5 Mixing. Refer to data plate (3%ig. 1-2 to determine specific model identification. Then refer to the
paragraphs below that correspond with the model identification.

1-4. A-200; A-200F; A-200D; A-200FD

Set the shifter handle (Eig. 1-9 at the desired speed and turn tl@N-OFF' switch (2,Fig. 1-4 "ON"
to start mixer.

To change speeds, turn the miX&@FF'. Move the shifter handle (Fig. 1-9 to the desired speed and turn
mixer "ON".

1-7



S6161-GV-FSE-010

Figure 1-4 PL-17013-1
1-5. A-200T; A-200FT; A-200DT; A-200FDT

For non-timed operation, set the shifter handleRi. 1-5 at the desired speed, set the timerKg&). 1-5
on "Hold" and turn the’ON-OFF' switch (2,Fig. 1-5 "ON".

For timed operation, set the timer [Big. 1-9 for the desired time (if less than 3 min. turn past 3 and back
to desired time) and turn the ON-OFF switch R2g. 1-5 "ON".

To change speeds, turn the miX&FF'. Move the shifter handle (Fig. 1-5 to the desired speed and turn
the mixer"ON".

PL-17015-1]

Figure 1-5 PL-17015-1

1-6. AS-200; AS-200F; AS-200D; AS-200FD

With the two speed motor, this mixer has the special feature of being able to initially stir or blend the ingre-
dients slowly at half speed (prevents splashing) before mixing at regular speeds. Set the shifter haigle (1,
1-6) at the desired mixing speed. Press t&&ir’ side of the switch (2Fig. 1-6 and hold until stirring opera-
tion is complete. Next press tH®ON" side of the switch (2Fig. 1-9 for regular mixing (it is not necessary to
hold this position). To stop regular mixing press ft&tir’ side of the switch and release. To change transmission
speeds, turn mixer off. Move shifter handle Eig. 1-6 to desired speed then restart mixer.

1-8



S6161-GV-FSE-010

Figure 1-6 PL-17014-1
1-7. AS-200T; AS-200FT; AS-200DT; AS-200FDT

With the two speed motor, this mixer has the special feature of being able to initially stir or blend the ingre-
dients at half speed (prevents splashing) before mixing at regular speeds. Set the shifter hanglel{l) at
the desired speed. Set the timer'Gtold”. Press the Stir’ side of the switch (2Fig. 1-7 and hold until stir-
ring operation is complete. Next press th@N" side of the switch for regular mixing (it is not necessary to hold
this position). To stop mixer, press th8tir" side of the switch and release.

For timed operation, place the shifter handleKig. 1-7 in the desired speed. Set the timer E8y.1-7) to
the desired time (if less than 3 min. turn past 3 and back to desired time). Next pré€i\thside of the switch

(2, Fig. 1-7 to start the mixer.
The mixer will run for the preset length of timéStir' mode operation is unchanged when using the timer.

To change transmission speed, turn mixer off. Move the shifter handle to the desired speed and restart.

Figure 1-7 PL-17016-1

1-8. MAINTENANCE.

1-8-1 Cleaning.



S6161-GV-FSE-010
WARNING

Disconnect power supply before beginning any maintenance procedure.

The mixer should be wiped down with a damp towel after each mixing operation. The mixing bowl, beaters
or attachments should be thoroughly washed and rinsed at the end of each operation. The mixer, any attachments
or accessories that were used should be thoroughly washed and rinsed at the end of each working shift or when-
ever the machine is to be out of service for long periods of time (overnight).

1-8-2 Lubrication.

WARNING

Disconnect power supply before beginning any maintenance procedure.

The motor has grease packed ball bearings and requires little attention. The transmission gearing is packed
with special grease that will last for several years. When grease is needed for replacement, it should be ordered
from your local Hobart Representative. Lubricate the bowl sideway$i@, 1-2 occasionally by applying a
small amount of Lubriplate 630AA grease with the tip of the finger.

The polished drip cup (1®&ig. 1-2 is a safe-guard to prevent any lubricant that might work out of the plan-
etary gearing from dropping into the bowl. Remove the drip cup (by pulling straight down) once a month and
wipe it clean.

NOTE

On all"D" (Deluxe) models, lubricate the bowl sideways Fig. 1-2 occasion-
ally with a few drops of oil in the bowl! support oilers (Big. 1-2.

1-10



S6161-GV-FSE-010

PLANETARY AND ATTACHMENT HUB UNIT

ILLUS. PART

PL-16930 NO. NAME OF PART AMT,

1 SC-13-7T1 Mach. Screw - #12-24 x 3/4“ Flat Hd, (Painted) . . . . . .. .. .. ... vunnrnnn 4
SC-14-54 Mach. Screw - #12-24 x 3/4" Flat Hd. (Deluxe) . . . .. .. ...\ e e s ie e v 4

3 C-114832-2 Plug- Attachment Hub . . . . . .. ... ... . . i e 1
4 R-12686-4 "Hub - Attachment (Painted) . ... .. .. .... ...t ieeneeeeneeennn 1
5 R-12686-3 Hub - Attachment (Deluxe) . . . . ... ... ittt it ettt s e e e 1
6 C-108197-1 ThumbScrew Assy . . .. ........... . 1
7 M-12746 Washer - Thrust (Give ThK.) . . . . . . . i ittt i it et e e e et e et eeeeeean AR
8 M-24889 Bevel Drive Gear Assy. (35T) . . . v . ottt i e e e e e e e e e 1
9 P-15216-1 Internal Gear Assy. (63T) (Incls. items #19 & 20) . . . . . . .. . vt it v e m e e e e ennn 1
10 P-15214 LT T 5. < - Y 1
11 WL-3-35 Lock Washer-1/4" HighCollar. . . . . .. ... ... ... . ... i imannnnnn. 6
12 SC40-9 CapScrew - 1/4"20x 1-1/8" FiLHA . .. . . . ittt i it s et e e e e ee e e 6
13 M-65062-1 22 1
14 A-113936 Agitator Shaft Assy. (Incls. item #13) . . . .. ... ... . ittt i 1
15 M-23482 Seal - Ol (1" LD ..ttt ittt e e e e e e e e e e 1
16 BB-20-6 Ball Bearing - N.D. #7504 . . . . . . .. ... ittt e e e 1
17 §-23166-1 Planetary (Painted) . . . . . . . oo ittt it i e e e e e 1
18 S-23166-4 Planetary (DeluXe) . . . . o vttt e e i e e e e e e e e e e e e e e e e e 1
19  BA-29 Ball- 1/4" Dia . . . . e e e e e e e e e e 2
20 V-7094 123+ ¢ 1T 2
21 BB-17-12 Ball Bearing - N.D. #7503 . . . . . ..ottt ittt e e e e e 1
22 M-15217 Pinion - Beater (19T) . . .. .. . it i i e e e e e e e e e 1
23 R-12430-5% Ky i e e e e e e e e e e 1
24 RR-4-18 Retaining RiNg . . .. .ottt it ittt it e e e e e e e e 1
A-102778-1 Planetary Assy. (Painted) (Incls. items #14, 15,16, 17,21,22,23&24) ............ 1
A-102778-2 Planetary Assy. (Deluxe) (Incls. items #14,15,16,18,21,22,23&24) ............ 1

Figure 1-8 Planetary and Attachment Hub Unit with Parts List

1-11



S6161-GV-FSE-010

1-12

BASE UNIT

Figure 1-9 Base Unit

1-2



ILLUS. PART
PL-16816-1 NO,
*1  B-1181204
*2  B-118120-2
*3  B-108159
*4  WS-18-19
*5 SC-97-53
**6  SC-62-27
**7  WS-18-19
**3  T-749984
**9  T.74998-3
**10 5C-62-22
**11 B-114992
**12  A-116395
**13  B-110146-2
**14  E-110155
**15  P-87668-1
**16  P-70590-2
**17  8-705934
**18  B-1B682-1
*19  B-114992

BASE UNIT

NAME OF PART

Base(Painted) . .. ... ... . ... ...t
Base(Deluxe) ., . . .. ... ... ¢cn i vt nrneeennen
Screen - All . . .. e e e e e e e
Washer . ... i e e e e e e
Cap Screw - 3/8"-16 x2-1/4"HexHd . ..............
Cap Screw - 3/8"-16 x 1-3/4"Hex Hd . .. .. ..........
Washer . . . ... e e
Block -Riser (Painted) . . . . ... ... .00t vensnn.n
Biock -Riser (Deluxe) . ... .. .covii vt venn ...
Cap Screw - 3/8"-16 x 1-1/4"HexHd . ..............
Plug-Base. .. ........ ... . .0t ne...
Plug-Base(Deluxe) . ........................
Base Assy. (Painted) . . . .. ... ...ttt nrennens
Base Assy. (Deluxe) . ... ... oot iv i it e neennens
Caster -BowlTruck . ........cuiiiinvnnnn...
Leg-BowlTruck . . . .. ..... ... ienen...
Bowl Truck Assy. (Incls. items #15,16 & 18) .. ........
BUmMPET . . .. ... e e e e

*Bench Type Model.
**Floor Type Model.

Figure 1-10 Base Unit Parts List

S6161-GV-FSE-010

1-13



S6161-GV-FSE-010

14-15-16-17

38 35-36

PEDESTAL AND BOWL UNIT

Figure 1-11 Pedestal and Bowl Unit

1-14



S6161-GV-FSE-010

PEDESTAL AND BOWL UNIT

ILLUS. PART

PL-16794-1 NO, NAME OF PART AMT,
1 §-20531-1 Splash Cover & BowlExtension (20 Qt.) (Tinned) . . . . . ... .. ... ... 1
2 S-20531-2 Splash Cover & Bowl Extension (20 Qt.)(SST) ... .. .. .. ... ... ... ... .. 1
3 R-86069-1 Cover -Splash (12 Qt)(Tinned) . . .. .o ottt ittt ittt e eeee e 1
4 R-86069-2 Cover-Splash (12 Qt.) (SST) . . . . o . i i it i i e e it et s e et e e 1
S $-62103 Bowl Assy. (20 Qt) (Tinned) . . . . . v vt it e it e e it e e e e e 1
6  S$-62104 Bowl Assy. (20 Qt) (SST) . ot ittt it e e e e e e e 1
7 S-15360 Bowl Assy. (12 Qt)(Tinned) . . . o v v i o it it e e e e e e e e s 1
8 S-23441 Bowl Assy. (12 Qt) (SST) . . vt ittt et it e e e e e e 1
9 SC-36-27 Cap Screw -5/16”-18 x 1" Hex Hd. (Painted) . . .. ... ... ...t iuemurnreens 2

10 WL-343 Lock Washer -5/16" Light (Painted) . . . . . . . . . i ittt ittt iae s inans 2
11 SC-62-61 Cap Screw -5/16"-18 x 1" Hex Hd. (Deluxe) . . . .. .. oo i it ittt ine e e 2
12 WL-6-22 Lock Washer -5/16" Light (Deluxe) . . . . .. .. .ottt ittt ittt tennnnesos 2
13 D-11800-116  DoWel . . . . . it ittt ittt e e et e aa s o ettt e e 2
14 SC892 Mach. Screw - §/16"-18 x 1" Rd.Hd. (Painted) . ............ e e e 2
15 WL-343 Lock Washer -5/16"” Light (Painted) . . . . . . .. ... ... ...t ennnns 2
16 SC9-98 Mach. Screw -5/16"-18 x 1" Rd. Hd. (Deluxe) . . . . . . oot vttt e et i tneaeen s 2
17 WL-6-22 Lock Washer -5/16” Light (Deluxe) . . . . . . i it ittt et et e e i s tace o 2
18  T-78635-2 Pedestal (Painted) . . . . . . v i i i i ittt et et e e e e e e e 1
19  T-78657-2 Pedestal (DeluXe) . . . . o v v vt it it et i et e e e e e e e 1
20 P-70641-11 Thumb Screw - #8-32 . . . . .. . i i it e e e e e 2
21 P-78506 Shield - Upper Splash . . . . . . .. .. ittt i ittt e ee i 1
22 PC-3-55 Cotter Pin - 1/8" X 3/4" . . . . . it et e e e e et e e 1
23 PS4-15 Spirol Pin-1/4" Dia. x 1-1/8" LE . . .« v i it it i it e e e e e e 1
24 M-114430 Arm -Bowl Lift . . . . . ... e e e e e e et e e ettt e e 1
25 WS9-11 7717 P AR
26 WS§-9-13 Washer (Fiber) . . .. . i o it i i it it it it e s et e e e s s et et o i ie e AR
27  P-114431 Lift HANAIE ASSY . . v v v v i et e ot et e e e e e et e e e 1
28 P-15215 Rod -Bowl Lift . . . . . . .t et e e e et e et e e e e e e 1
29  WS-6-33 Washer (ST, . . ot e e e et e e e e e e AR
30 PC-3-55 Cotter Pin - 1/8” X 3/4” . . . i i i i e e e et e e 1
31 V-12745 Washer-Special . .. ... . .. . it it it e e e e 1
32 V-12782 123 7 T2 1
33 WS-6-26 R 2. 117 PO 1
34  NS-13-26 FullNut-3/8"-2d Hex Fin . . . . . . . . it ittt it e et it e eennan 1
35 SC-60-56 Mach. Screw - #10-32x5/16" RA.Hd . . .. . . . . . it ittt ittt 2
36 P-78505 Shield-Lower Splash . . . . .. .. .. it ittt ittt ittt et e nsaaaeanan 1
37 B-121625 Set SCrew -Special . . . . . ... e e e e et e e e e 1
38 M-5014-1 Stud -BowlJacket HOOK . . . . . . .. . . i i ittt it et i i e e 2
39 V-693§-2 Pin-BowlLocating . .. ... ... .. .. @ittt ittt sttt eann 2
40 M-24869-1 Bowl Support Assy. (Incls. items #35, 36, 37, 39,44,45 & 46) (Painted) . . .......... 1
41 M-64439 Bowl Support Assy. (Incls. items #35, 36, 37, 39,42, 43,44,45,46,50,53 & 54) (Deluxe) . 1
42 M-64419 Felt - Bowl Support (Small) (Deluxe) . . ... ... .0 ittt ittt i s 2
43  M-64438 Felt -Bowl Support (Large) (Deluxe) . . . .. oo it i i it it it it e i it e e e ns 2
44 A-113016-1 Shim - Bowl Support (003" ThK.) . . . . . ¢ . ittt i et e e it et e e aaan AR
45 A-1130164 Shim -Bowi Support (009" ThK.) . . . . . . . . . ittt i i it it i i e e e e AR
46  A-113016-5 Shim ~Bow) Support (013" ThK.) . . . . o it it i it et i e e it s ettt s e AR
47 A-113016-6 Shim-Bowl Support (005" ThK.) . . . v v i it it it it e it et ee it ie e o neen s AR
48  A-113016-7 Shim -Bowl Support €.0075" ThK.) . . . it v it ittt it ettt et e iecaa s s an s AR
49 M-111213-1 Gib-BowlSupport (Painted) . . . . .. .. .. .. e e e e 2
50 A-107383 Gib Assy. (Incls.item #51) (Deluxe) . . ... .. .. ittt it et eene o 2
51 A-64437 Felt-Gib (Deluxe) . . . . .o ittt it it e e e s e et et e e e e e e e e 2
52 SC-1349 Mach. Screw - #10-24 x 5/8" Flat Hd. (Painted) . . . . . .. . ... .. .. ..., 6
53  SC-14-55 Mack. Screw - #10-24 x 5/8” Flat Hd. (Deluxe) . . . .. ... .. ittt e innnennn 8
54 0G-327 Oller (DeluXe) . . .. ittt ettt e e et s ettt et e 2

A-111676 Shim (Use between Pedestal & Transmission Case) . . . . .. ... ... .. .. .. .. ... .. AR

Figure 1-12 Pedestal and Bowl Unit Parts List

1-15



S6161-GV-FSE-010

45-46-47

T8

56-57-58-59

60 62

26-27-28-29

19 taru 23

1211 10 9 PL-16795

TRANSMISSION CASE AND SHIFTER UNIT (A-200 SERIES)
(SEE PAGE 17 FOR AS-200 SERIES)

Figure 1-13 Transmission Case and Shifter Unit (A-200 Series)

1-16



S6161-GV-FSE-010

TRANSMISSION CASE AND SHIFTER UNIT (A-200 SERIES)

PART
NO. NAME OF PART AMT,

FE6-31 Connector-Strain Relief (1 Ph.) . . . . .. ... 0 it i i it ittt iiee e 1
B-117542-7 Cord & Plug Assy. (3Cond. Under 150 V) (1Ph) . ... . .. it ieiae e 1
B-117542-12 Cord & Plug Assy. (3Cond. 200-250 V)1 Ph) . . . . ... .. v it it ii i 1
B-117542-17  Cord Assy. (JLE.C.) . . . .t i it it it e ettt e e e e 1
BA-29 Ball-1/4" Dia . . .. ittt i e e e e e e e e e e 2
V-111170 Spring -Detent . . . . .. .. e e et e e e e 2
C-114505 Handle -Shifter . . . . . . . ... . i ittt e it ittt e e 1
SC-30-24 Mach. Screw - #1024 x 1/2"OvalHd . . . . . . ... . ittt ittt i ee e 4
P-12726-1 Plate-ShifterIndex . . . .. . . .. .t ittt ittt ittt sttt e 1
M-23946 Gasket - ShifterIndex Plate . . . . . . . . ... . ittt ittt ittt ie e e 1
PS-3-8 Spirol Pin - 1/8" Dia. X 3/4" Lg . . . . . oo ittt e e e e e e e 1
NS-13-22 FullNut-3/8"-16 HeX Fin . . . . . .. .0t it i ittt i e ittt inensnae e 1
WL4-2 Lock Washer - 3/8" Light . . .. .. . .0 ittt ittt i it eetan s 1
P-13160 YoKe - QI ter . . . . o e e e e e e e 1
B-114506 Cam -Gear SHifter . . . . . . .ttt ittt et et e e e e e e e e 1
V-12733 Plunger-Shifter Yoke . . . . . . ... ittt ittt e e e 2
V-12734 Spring - Shifter Yoke . . .. ... it i i e e e e e 2
V-12732 Retainer - Spring (Shifter Yoke) . . . ... .. .. ... e 2
P87711:994  Switch (1Ph.) . .. ... i i it it it ittt et e et tie s ee e 1
P87T11-57-1  Switch (B3Ph.) . . .. i i i et et e e et et e e e e 1
P-87810-19-1 Switch-ThermalOverload (1 Ph.) . . . . . . . . . . it i it i et e e et et mee e e e 1
P-16504 Insulator - Switch . . . . .. .. .. . e e e e e e 2
M-74835 Screw -SwitchMounting . . .. . . ... ..t it e e e e e 2
SC-30-6 Mach. Screw - #6-32x3/8"O0valHd ... ... ... ... it iannennnn 2
B-124564-2 SWItCh Plate ASSY . . . i i i it i i e e e e et e e e et e e et 1
E-118039-2 Case -Transmission (Painted) . . . . . . .. .. .0ttt it ittt ittt e e 1
D-106151-7 Transmission Case Assy. (Deluxe) (Incls. items #42 & 52) . . ... .. ... . ... ... .... 1
PL-3-14 Plug - 15/16" Dia. EXpansion . . . . . . . . .o i ittt et e e e e e e e 1
PL-3-28 Plug - 1-5/16" Dia. Expansion . ............... e et e S |
D-11800-116  Dowel . . . . . i i it ettt et e e e e e e e i
WL-3-28 Lock Washer-#12 Light . . . . .. . ... .. i i i it e i it it i s 4
SC-8-51 Mach. Screw - #12-24 x 3/4" Rd. Hd . . . . . .. ... ittt it it e e 4
P-67750 Transmission Shaft Support & Screw Assy. (Incls. items #34 & 35) . . .. ... ... ...... 1
NS-9-36 Mach. Nut-#12-24 HeX . . .. .. . it i e et e it et et e et aas e 1
SC-8-56 Mach. Screw - #12-24 x 1-1/2"RA. Hd . . . . . ... .. it et e e 1
M-64871 Plug - FIiction . . . . . . e e e e e e e e e et e e s 2
WL-3-28 Lock Washer -# 12 Light . . . . . ... . ittt i ettt een s eeennn 3
SC-848 Mach, Screw - #12-24 x 1/2" RA.Hd . . . .. .. . ittt ittt e e et ee e 3
WL-3-22 Lock Washer - #10 Light . . . . . . . .. ittt e et et et et e ee e e 4
SC-7-74 Mach. Screw - #10-24 x 3/8" RA. Hd . . . ... . . . .. .. it i e 4
S-18231-3 Cover - Transmission Case (Painted) . . . . .. .o i it it ittt it et tn s aan e 1
S-12691-6 Cover - Transmission Case (DEIUXE) . . . . . . .t it vt it vttt et ettt aennr e 1
S§C-13-73 Mach. Screw - #12-24 x 1-1/4" Flat Hd. (Painted) . . . . . . ... . .ot i v eenn.. 1
SC-16-17 Mach. Screw - #12-24 x 1-1/4" OvalHd. (Deluxe) . . . . . . o v it it v e i e e e e e 1
SC-13-74 Mach. Screw - #12-24 x 1-1/2" Flat Hd. (Painted} . . . . . ... ... ... .0t enuen.. 1
SC-15-57 Mach. Screw - #12-24 x 1-1/2"OvalHd. (Deluxe) . . . . .. .. .. .t i vt i e e e 1
NS§-9-36 Mach. Nut-#12-2d Hex . . .. . . ... i ittt ittt ettt mee e 2
M-12708 Retainer-Twin Bearing . . . . . . . . ot i ittt ittt ittt it ettt e e 1
M-20394-1 Cap-Bearing Retainer . . . . . . ... . . . i i it i it e e e e 1
M-20395 Retainer -Bearing . . . . . . .. .. ittt it it et e e e e e e 1
D-11800-61 Dowel (Painted) . . . . . ... . .t i ittt it e e e e e e e 2
M-64303 Dowel (Deluxe) . . . . . . . e e e e e e e e e e e e e e e e e e 2
M-12735 Rod -Shifter Guide . . ... ... . .. .. ittt ittt et e et ee e 1
ML-17273 Motor (Give Elec. Spec.) (Painted) . . . . . o . vt it i e e e e e e e e 1
ML-16349 Motor (Give Elec. Spec.) (Deluxe) . . . .. o o ittt ittt i e it e e e e e e e e 1
FE-3-19 Box-Junction (3Ph.) . . . ... ... e e e e 1
C-118544-1 Lug-Solderless (3Ph.) . .. ... ... .. . it e e [P 1
SD-24-1 Self-Tapping Screw - #10-24 x 3/8” Pan Hd. “Taptite” (3Ph.) .................. 1
WL-7-12 Lock Washer - #10 Ext. Shakeproof (3Ph.) . .. .. .. ... . ... . 1
M-63849-1 Bushing-Conduit (3Ph.) . . .. ... ... it i i e e e e e 1
WL-846 Lock Washer -7/8" Int. Shakeproof (3Ph.) . . . . . . o it ittt e e e e e e e e 1
FE-$-1 Cover-JunctionBox {3Ph.) .. .. ... . .. . e e e 1
M-79999 Shifter Assy. (Incls. items #5,6,7,9, 11 & 15) ... ... ... . . ninn 1
M-88795 Shifter Yoke Assy. (Incls. items #14, 16,17 & 18) . .. .. ... ... . ... 1
SC-29-18 Mach. Screw - #8-32 x 1/2” Flat Hd. (Ground Screw for Supply Line) (1 Ph.) .. . ... .. .. 1
WL-10-1 Lock Washer - #8 Ext. Shakeproof (Ground Screw) (1Ph)) ... ................. 2
NS-10-11 Mach. Nut - #8-32 Hex (Ground Screw) (1 Ph.) . . .. ... ... . .. .. . ... 1

Figure 1-14 Transmission Case and Shifter Unit (A-200 Series) Parts List

1-17



1-18

S6161-GV-FSE-010

v W

7 tsru 16
3-4-5, 6
17
v 18 20
19 21
2 _/// //////// AL ///\\\\\\\\
, L' i 22-23-24
' N
J”m i I 4. \
' S \ nmm l \
& = A
|| — ‘ "’«"*'7‘ 28
| 29-30
31
32
33
A
AN 35-36-37
/

MOTOR UNIT (A-200 SERIES)
SEE PAGE 19 FOR AS-200 SERIES)

Figure 1-15 Motor Unit (A-200 Series)



S6161-GV-FSE-010

MOTOR UNIT (A-200 SERIES)

ILLUS. PART

PL-16796 NO. NAME OF PART AMT.

1 BB-16-9 Ball Bearing - N.D. #C8503 . . . . . . . .. i it it e e e e e e e 1
M-13174-1 Deflector - Grease . . . . .. .. i i ittt e e e e e e e e e e e 1

3 P-22275-106 Rotor Assy. (60 Hz., 1 Ph.) . . . . . .. . it e e e e e e 1
4 P-22275-107 Rotor Assy. (SO Hz., L Ph.) . . . .. .. e e e e e 1
5 P-15747-207 Rotor Assy. (B Ph.) . . . . e e e e e e e e e e e e e e 1
6  SC-12-59 Mach. Screw - #10-24 x 2-1/4" FiLHd . . ... .. . .. . 0 i i it it 4
7  P-65477-65-1 StatorAssy. (115 V., ,60Hz,1Ph.) . ... ... ... it ittt i 1
8  P-65477-65-2 Stator Assy. (200 V,60Hz, 1 Ph) . . .. ... ... .. .. 1
9  P-65477-65-3 Stator Assy. (230 V.,60Hz., 1 Ph.) . . .. ... ... .. e e 1
10 P-65477-654 Stator Assy. (115 V., S0Hz,, 1 Ph.) . .. ... ... ...ttt 1
11 P-65477-65-5 Stator Assy. (220 V., S50Hz,, 1 Ph.) . . .. ... it i e e e 1
12 P-65478-13-1 Stator Assy. (200 V,,60Hz.,3Ph.) .. . ... ... it i e e 1
13 P-65478-13-2 Stator Assy. (230 V,60Hz, 3Ph.) . . .. .. .t e e e 1
14 P-65478-13-3 Stator Assy. (460 V,,60Hz.,,3Ph.) . ... .. ... it i e 1
15 P-65478-134  Stator Assy. (220 V,,50Hz.,3Ph.) . . ... ... it e e 1
16 P-65478-13-5 Stator Assy.(380V,50Hz.,3Ph.) .. .. ..ttt i e e 1
17 SC-62-20 Cap Screw - 1/4”-20x 3/8"Hex HA. (1 Ph.) . ... . .. ittt i 2
18 WL-3-38 Lock Washer - 1/4" Medium (1 Ph.) . . . . . . . v ittt it e e e e e e e e et e eee e 2
19 SC-14-57 Mach. Screw - #10-24 x 1/2" FlatHd. (1 Ph)) . ... ... ... .. .. .. v, 2
20  B-278490-1 SwitchPlate Assy. (1 Ph.) . . .. ittt e e et i e e e e e e e e e 1
21 P-66621-1 Bracket -Capacitor (1 Ph.) . .. .. i it i et e e e e e e 1
22  E-114037-6 Bracket - Bearing (Painted) . . . . ... .. .. .. ... e e e e 1
23 E-114037-5 Bracket - Bearing (Deluxe) . .. ... ... .. .. ittt e e e 1
24 SC-16-31 Mach. Screw - #12-24x2"OvalHd . . .. .. .. .. ittt it it it ittt it e e 4
28 D-70487-18 Capacitor (L P} . . i i e e e e e e e i e e e 1
26 M-66622-1 EndCap-Capacitor (L Ph.) . . . . . ... it ittt i ettt et et i eeee s 1
27 BB-17-5 Ball Bearing - N D. #7601 . . . . . . ... . . i i e e e e e e 1
28 V-11430 Nut-Special . .. .. ... e e e e e e e e 2
29 B-103134-2 Cap-Cover(Painted) . . ... ... ...ttt it ittt it ee i 1
30 B-103134-1 Cap-Cover(Deluxe) . . . . . .. o i i ittt et e e e et e e e e e e e 1
31 V-12669 Spacer-Bearing . . . . . ... e e e e e e e e e e e e e 1
32 §C-10-32 Mach. Screw -#8-32x 3/B" Truss Hd . . . . . .. .. .. it ittt it it ieieieen.n 4
33 V-24464 Gasker-Cover Cap . . . . . ittt e e e e e e e e e e e e 1
34 WS-7-9 Washer-Special . .. .. .. .. ... .. e e e e e e e 1
35 FE4-3 Cover -Conduit (Painted) . . . . . . .. . . .. ... ittt ittt ittt e 1
36 B-115231-2 Cover -Conduit (DeluXe) . . . . .. i it ittt i it e e e e e et e e e e 1
37 §C-21-7 Mach. Screw - #6-32x 1/4" Rd. Hd. (Deluxe) . . .. .. .. .. i it i s teenennnn 2

Figure 1-16 Motor Unit (A-200 Series) Parts List

1-19



S6161-GV-FSE-010

22 Ry 27 N

TRANSMISSION CASE AND SHIFTER UNIT (AS-200 SERIES)
(SEE PAGE 13 FOR A-200 SERIES)

Figure 1-17 Transmission Case and Shifter Unit (AS-200 Series)

1-20



S6161-GV-FSE-010

TRANSMISSION CASE AND SHIFTER UNIT (AS-200 SERIES)

ILLUS, PART

PL-16798 NC. NAME OF PART AMT,
1 FE-6-31 Connector -Strain Relief . . . . . . .. . it i i ittt e ittt e taae e 1
2 B-117542-5 Cord & Plug (3Cond. Under 150 V) . ... . i it i ittt e ine s 1
3 BA-29 Ball - 1/4” Dia . . o ittt it e e e e e e e e e e e e e 2
4 V111170 Spring -Detent . . . . . . ...t e e e e 2
) C-11450S Handle - SHifter . . . v v v v it it i e et e e m e et e e e e e e e 1
6 SC-30-24 Mach. Screw - #10-24 x 1/2"OvalHd . . . . . . . .. .. . i it ittt e 4
7 P-12726-1 Plate - ShifterIndex . . . . . . . . . .. i it i i it et e i e e e e e 1
8 M-23946 Gasket-Index Plate . . . . . .. .. .. ittt ittt e e e e 1
9 PS-38 Spirol Pin- 1/8" Dia. X 3/4" Lg . . . . o o i it ettt i e e e e e e 1

10 NS-13-22 FullNut-3/8"-16 Hex Fin . . . .. .. .. ittt ittt it ittt it iana s 1
11 WL4-2 Lock Washer - 3/8" Light . . . . ... .. ittt i ittt i it ieinennnens 1
12 P-13160 YoKe - Shifter . . . vt i i i e e e e e e e e et e e e e 1
13 B-114506 Cam-Gear Shifter . . . . . . i i it it it s i e e e et e et e e e e e 1
14 V-12733 Plunger-Shifter YoKe . . . . ... .ttt i it e ittt it iee e neanenns 2
15 V-12734 Spring - Shifter Yoke . . ... ... .. ittt e e e e e e 2
16  V-12732 Retainer - SPIing . . . . . ot i it it it e e e e e e e e e 2
17 P-8771182-1 Switch-Rockette (D.P.D.T.) . . .. . ... it ittt ittt e et e i e 1
18 P-16504 Insulator - Switch . . . . . . . . e e e e e e e 2
19 SC-15-8 Mach, Screw - #6-32x 1/4" Oval Hd . . . .. .. .. . .. it it it it iens e 2
20  B-123109 Mach. Screw - #6-32 x 3/8” Truss Hd. “Taptite” . . .. .. .. . it iin s ieeenenans 2
21 C-124568 Switch Plate ASSy . . . . v . it it it i e e e e e e e et e e e e e 1
22 E-118039-2 Transmission Case (Painted) . . . . . . . i ot it i i ittt e e e e e e e 1
23 C-106993-3 Transmission Case (Timed) (Painted) . .. .. .. ... . .. .t iniennenenn 1
24 D-106151-7 Transmission Case Assy. (Deiuxe) (Incls. items #40 & 50) . .. ... ... .. ... ... .... 1
25 D-106151-8 Transmission Case Assy. (Timed) (Deluxe) (Incls. items #40 & S50) ... ... .......... 1
26 PL-3-14 Plug - 15/16" Dia. EXpansion . . . . . . v i i ittt i ittt et it e e, 1
27 PL-3-28 Plug-1-5/16" Dia. EXpansion . .. . . .. .. vt i i it ous e onnnnennan e e 1
28 D-11800-116  DoWel . .. i ittt it i et et et o e e e e e e e e e e e e e e 1
29  WL-3-28 Lock Washer - #12 Light . . . . .. . ... .. i it i i et ienenn 4
30 SC-8-51 Mach. Screw - #1224 x 3/4" RA. Hd . . . . . . . i i ittt e e e e 4
31 P-67750 Transmission Shaft Support & Screw Assy. (Incls. items#32&33) . . .............. 1
32 NS-9-36 Mach. Nut-#12-24 HeX . . .. .. i ittt ittt et it et ittt i ittt iean e 1
33 SC-8-56 Mach. Screw - #1224 x 1-1/2" Rd. Hd . .. .. .. .. i it ittt it er e vn e 1
34 M-64871 Plug -Friction .. .. ... it it ittt i e e e e e e e 2
35  WL-3-28 Lock Washer-#12 Light . . .. .. .. .. . it ittt ettt eeanenn 3
36 SC-8-48 Mach. Screw - #1224 x 1/2" RA.Hd . . . .. ... .. i e e 3
37  WL-3-22 Lock Washer - #10 Light . . . .. . .. . ... it it it eenenn 4
38 SC-7-74 Mach. Screw - #10-24 x 3/8" RA. Hd . . . . ... o it i i it ittt i it i e 4
39 §5-18231-3 Cover - Transmission Case (Painted) . . . . .. .. .. ottt ittt it i v i nenn.- P |
40 S-12691-6 Cover - Transmission Case (DeluXe) . . . . . . .t i i it i e ittt et e et e e e an s 1
41 ~ SC-13-73 Mach. Screw - #1224 x 1-1/4" FlatHd. (Painted) . . . . .. .. ... ... ... 1
42 SC-16-17 Mach. Screw - #1224 x 1-1/4" Oval Hd. (Deluxe) . . . . .« v v i v vt et i et et et e 1
43 SC-13-74 Mach. Screw - #12-24 x 1-1/2" Flat Hd. (Painted) . . . . .. .. ... et v e 1
44 SC-15-57 Mach, Screw - #12-24 x 1-1/2" Oval Hd. (Deluxe) . . . . . . . ¢ i vt ittt s iie e me s 1
45 NS-9-36 Mach. Nut - #12-2d HeX . . v v vt it it ettt et e ettt e e aetaeeseeee s 2
46 M-12708 Retainer-Twin Bearing . . . . . . . .o it it ittt ittt it e ettt en oo ne e 1
47  M-20394-1 Cap-Bearing Retaines . . . . . . . .. .. ittt ittt ittt et ettt 1
48 M-20395 Retainer-Bearing . . . . . . .. i it i ittt i ettt s e o s e s e e 1
49 D-11800-61 Dowel (Painted) . . . .. v v vt it ittt et m et e ettt e e e 2
50 M-64303 Pin-Cover(DeluXe) . . . . . v i it it it it et s e et an e e e e 2
51 M-12735 Rod-Shifter Guide . . . .. . v o vt i ot i e et et et eea e eeoe i enns 1
52 ML-16350 Motor (Non-Timed) (Painted) (Give Elec. Spec.) . . . . . . .« i i i it it it it et e e e 1
53 ML-16351 Motor (Non-Timed) (Deluxe) (Give Elec. Spec.) . . . . . . . . . . i i i it i it i e 1
54 ML-17286 Motor (Timed) (Painted) (Give Elec. SpecC.) . . . . . vt v i i it i it e i e ettt enen e 1
55 ML-17287 Motor (Timed) (Deluxe) (Give Elec. Spec.) . . . . . . . . i it i ittt i e et e e e e s e e 1

M-79999 Shifter Assy. (Incls. items #3,4,5,7,9&13) .. .. ... . . it 1

M-88795 Shifter - Yoke Assy. (Incls. items #12,14,15& 16) ... ... .... ... ... .. ..., 1

Figure 1-18 Transmission Case and Shifter Unit (AS-200 Series) Parts List

1-21



S6161-GV-FSE-010

INSIDE VIEW 40
OF TERMINAL BOARD
15 16 17 18 19 tury 25
26
13 14 PSS IS IS
R 27
i
Wi ‘
. 28
[ =] @n——"
N7 == 29-30
4 N = =
| -+ et —r o
- = - —+ -8
= = g j = -
SNy %2
s ; A
! (= ) 7 N7zl
7’ 77777, o H = |\ —
il ' 33
| e
i 34
/] -
38-39 7 37 36

MOTOR UNIT (AS-200 SERIES)
(SEE PAGE 15 FOR A-200 SERIES)

Figure 1-19 Motor Unit (AS-200 Series)

1-22



S6161-GV-FSE-010

MOTOR UNIT (AS-200 SERIES)

1LLUS. PART

PL-16799 NO. NAME OF PART AMT.
1 M-66622-1 Cap-Capacitor & . ottt e e e e e e e e e e e e e e e e 1
D-70487-18 Capacitor . . .. . e e e e e e e e 1
3  SC-14-57 Mach. Screw - #1024 x 1/2" Flat Hd . . . . . .. .. ... .0ttt ittt 2
4 WL440 Lock Washer -#10Medium . . . .. .. .. ... ... ittt et e e 2
s NS-9-22 Mach. Nut - #10-24 HeX . . .. .. . ittt ittt it ittt e et et ee e 2
6 P-66621-1 Bracket -Capacitor . . . . . . ... e e e e e e e e e 1
7 S$C-9-79 Mach. Screw - #6-32x 5/16" RA. Hd . . . . ... ... . . it it i 1
8 WL-39 Lock Washer-#6 Medium . . . . .. ... .. .. .. ..ttt e e 1
9 NS-9-7 Mach. Nut - #6-32 Hex . .. .. .. .. .. it et e e 1
10 M-77814 Stud-Terminal Board . . . . . ... .. .. .. ... .. 1
11 WL-3-9 Lock Washer -#6Medium . .. .. .. .. ... ... ... ... . ... 1
12 NS-9-7 Mach. Nut - #6-32 Hex . .. .. .. .. .. it ittt e e e e e s 2
13 BB-16-9 Ball Bearing - N.D. #C8503 . . . . . . . ...t it i e e e e e 1
14 M-13174-1 Deflector -Grease . . .. .. oo ittt it e e e e e e 1
15 P-22275-70 ROOT ASSY . . it it e e e e e e e e e e e 1
16 SC-12-59 Mach, Screw - #10-24 x 2-1/4" FiL Hd . . .. .. . . .. . v i i i ... 4
17 P654TT-T1-1  StalOr ASSY . . . it ittt it it e et e e e e e e e 1
18 M-77780 Switch - Starting (Stationary Part) . . . .. . . .. . ... e e e e 1
19  §-101595-5 Bracket - Bearing (Painted) . . . .. .. .. .. .. ... .. e 1
20 C-106152-2 Bracket - Bearing (Deluxe) (Incls. item #22) . . . . . . .t it e e e e e 1
21 C-235504 Cover -Inspection (Painted) . . .. .. .. .. vt i it ittt e e e .. 2
22 C-23550-3 Cover - Inspection (Deluxe) . . . . . . o ittt i it e e e e e 2
23 SC-1544 Mach. Screw - #10-24 x 1-1/4"Oval Hd . . . . .. .. .. ... ittt . 4
24 SC-11-64 Mach. Screw - #1224 x 1" FiL Hd . . . . .. ... i i e e e e e e i 4
25 §C-27-28 Mach. Screw - #8-32 x 1/4” Rd. Hd. (Ground Cord & Plug) . ... ... ............. 1
26  SC-15-80 Mach. Screw - 1/4"-20 x 2-1/4" Oval Hd . . ... ... ... .. ' it i, 2
27 V-24464 Gasket -Cover Cap . . . . .t i e e e e e e e e e 1
28 SC-10-32 Mach. Screw -#8-32x 3/8” TrussHd . . . .. . ... ... . ... ... 4
29 B-103134-2 Cap-Cover(Painted) . . .. .. .... .. iiimme e e e e e e e 1
30 B-103134-1 Cap-Cover (Deluxe). . . .. . ... ...ttt ineininnenenneae.. 1
31 V-11430 Nut-Special . ... ... . e e e e e e, 2
32 V-12669 Spacer-Bearing . . ... ... e e e e e e e e e 1
33 WS-7-9 Washer . . ... ................. e E ot e m s et ettt 1
34 BB-17-5 Ball Bearing - N.D. #7601 . . .. .. .. ittt ittt et e e e e e e e 1
35 M-77781 Post - Switch Retaining Plate . . .. .. ... ... ...... ..., 2
36 WL-3-38 Lock Washer - 1/4" Medium . . .. ... ... ... ittt e e 2
37 NS-13-2 FullNut-1/4"20 Hex Fin . . . .. .. .. .. i it e e e e e e 2
38 P-877144-1 Relay . o e 2
39 SC-14-51 Mach. Screw - #6-32 x 3/8" Flat Hd . . .. . . .. .. . . ottt i i 2
40 R-77807-1 Terminal Board Assy (Incls. items #1 thru 12,18,38&39) . ... .. .. ............ 1

Figure 1-20 Motor Unit (AS-200 Series) Parts List

1-23



S6161-GV-FSE-010

1-24

ILLUS.
PL-16817

14 taru 17

SWITCH AND TIMER UNIT (AS-200)

PART
NO. NAME OF PART

P-70782 Insulator - Switch . . .. .. . e e e e e e
R-87532-22 Lead (Timerto Switch) . . . . . . i it it ittt e it e e e e e e e e e e
SC-19-36 Mach. Screw - #6-32x1/4"Bind. Hd . ............. e e e e e e e e
WL-10-22 Lock Washer - #6 Ext. Shakeproof . . . . .. .. i ittt i it et et sttt e ee e
M-77805 Terminal - Stationary (Male) . . ... .. . .. .. ittt ittt e e e e
A-114720 Timer & Knob Assy. (Incls.items #3, 10 & 11) . . ... .. .. .o i i i it e e e
WS-2-18 WasheT . . . e e e e e e e e e e e e e e e e
C-124570 Switch Plate Assy . . .. .. i i it i e e e e e e e e e
B-123109 Self-Tapping Screw - #6-32 x 3/8" Truss Hd. “Taptite™, . .. ... ...........c....
B-114703 Knob - Pointer .. ... i e e e e e e e e e e e e e e,
SC-13-7 Mach. Screw - #3540 x 1/4" Flat Hd . . . . . . .. .. ittt e e e e e s e e
SC-15-8 Mach. Screw - #6-32x1/4"OvalHd ... ... ... . i i i i et i,
P-87711-82-1 Switch-Rockette (D.P.D.T.) . . .. vttt it e ot e e e e e e e e e e
M-61285-1 Boot-Insulating (Cord & Plug) . . . . . . . ... . i e
SC-27-28 Mach. Screw - #8-32 x 1/4" Rd. Hd . . . . ottt ittt et e et e e e e e
WL-10-1 Lock Washer - #8 Ext. Shakeproof . . . ... ... . ...ttt ittt in e ne e
NS-10-11 Mach. Nut - #8-32 HeX . .. .. .. ittt ittt et et et e e e e e e e e e e

Figure 1-21 Switch and Timer Unit (AS-200 Series) with Parts List




S6161-GV-FSE-010

LINN HV3O NOISSINSNVHL

Figure 1-22 Transmission Gear Unit

1-25/(1-26 Blank)






S6161-GV-FSE-010

1-27



S6161-GV-FSE-010

LLUS.
’L-17091

1-28

PART
NO.

R-12430-17
RS-32-10
B-117116
V-12759
V-12749
M-15528
NS-32-29
WS-8-13
BB-20-18
WS-10-18
WS-10-19
WS-10-20
A-102777
R-12430-59
C-15225
P-18800
C-12694
M-12695
V-16577
C-70035-2
M-12695
C-12696
M-12723
BB-206
R-12750
M-14674
A-114695
WS-7-26
WS-24-1
V-10928-2
M-24715-3
SL-28
BB-S-1
C-12699
C-109070-18
V-12697
C-12700
C-109070-18
V12698
M-13717
C-103960
C-109070-18
V-12744
BB-S-2
WS-6-36
V-12710
RR-10-10
BB-5-2
C-118239
R-124304
C-103960
C-118237-1
C-121139-1
RR-10-16
BB-S-1
SL-28
NS-3223
V-12747
C-12743
M-12770
V-12754
V-12757
V12711
P-24551
C-118238-1
C-118238-2
A-102774
A-102776

I HANSMISSIUN GEAR UNIT

NAME OF PART

Block -DivingKey Control . ... ...............
Spring . ... ... e e
Arm -DivingKeyControl . . . ... ..............
Key-Diving. . ........ ... .. ...... ... ....

Washer-Retaining . . . . ....................
Ball Bearing -N.D. #77503 . . . ... .............
Shim-Brg. (002" Thk.). . ... ........cvo.....
Shim-Brg. (003" Thk.). . ... ................
Shim -Brg. (010" Thk.). ... ... ..............
Spacer & PinAssy ............00uiuiuunununo..
Key i e e e
Gear-Slow Speed (46T) .. ...........cou....
Gear-ZerolBevel (46T). . . ... ... ..o,
Gear-Clutch(29T) . .. ...... ...
Bearing -ClutchGear . .....................
Key -Special Feather ... ...................
Sleeve -Clutch . ... ................c..u...
Bearing -ClutchGear . .....................
Gear-Clutch(38T) . ............. ...
Spacer -Lower .. .. .. ... e
Ball Bearing -N.D. #7504 . . .. .. ..............
Shaft-Center . . .. .......................
Spacer-Bearing ............... ... . ... ...
Seal-0il. . ... ... .. e
Washer (Fiber) . ... ...... .. virun..
Washer -Retaining (STL) ....................
Nut -1/2"-208pecial . .....................
AcornNut-1/2"20 ... .......... .. ........
Spring-Preloading . . .. ....................
BallBearing-N.D.#3200. ...................
Gear (23T) . . . . it e e e

Spacer-Lower .. ... ... ..... ...,
Gear (32T) . .. ...t
Key-Hardened . . ... ..............00... ...
Spacer-Central . . . .. ...........00iutn..
Shaft -Transmission . . . .. ..................
Gear (15T) .. .. ... e
Key-Hardened . . . ... ....................
Spacer-Upper .. ... ...t e
BaliBearing-N.D.#7500. . ..................
Washer-Retaining . . .. ....................
Nut-Retaining . . ........................
RetainingRing . . ... .....................
Ball Bearing -N.D. #7500, . . .................
Shaft-WormGear . . ......................

Worm Wheel & Bushing Assy. (29T) (60 Hz.) . .. .... ..
Worm Whee! & Bushing Assy. (24T)(50Hz). .. .... ..
RetainingRing . . .. ... ...................
Ball Bearing -N.D. #3200 . . . . .. ..............
Spring-Preloading . . . . ....................

Key ... i e
Worm (ST)(60Hz.) ... ........ . ...ouuu....
Worm (ST)(S0Hz.) ............¢c¢ ...
Washer . . . ... ..., . .. ... e

Washer - Shock Absorber Spring .. ..............
Center Shaft Assy. Unit (Incls. items #2,4,5,19 & 25) ..

Worm Wheel Shaft Assy. (60 Hz.) (Incls. items #49,50,51,52&54) ..............
Worm Wheel Shaft Assy. (50 Hz.) (Incls. items #49,50,51,53&54) .. ............

Gear Assy. (Incls. items #34 thrud3) . ............

Figure 1-23 Transmission Gear Unit Parts List



S6161-GV-FSE-010

1
T
&4
6
5 4 PL-16797
AGITATORS
1ILLUS, PART PART
PL-16797 NO. NO, NAME OF PART AMT.
20 QT. 12 QT.
1 R-23126 R.23502 B Flat Beater . . . . . i it e e e e e e e e e e e e e e 1
2 D-123753 -—— T WINE Whip . . . o . i i e e e e e e 1
3 R-23511-1 R-23523-1 D WITe WHiD . . . v v it et i e e e e e e e e s 1
4 E-119984  S$-62886 CED” DOUgh AIM & . L . e it i e e e e e e e e e e e e 1
5 R-8022 - - = “S”Sweet Dough Beater . . . . . . .. ... ... ... 1
6 R-74286 = - - - “PrPastry Knife . . . . . .. oo i e 1

Figure 1-24 Agitators with Parts List

1-29



S6161-GV-FSE-010

finsert Classif. of TMDER Here and At Bottom of Pagel CLASSIFICATION:

NAVSEA (USER) TECHNICAL MANUAL DEFICIENCY/EVALUATION REPORT (TMDER)
(NAVSEA S0005-AA-GYD-030/TMMP & NAVSEAINST 4160.3)

INSTRUCTIONS: Insert classification at top and bottom of page. Read the following before completing this
form. Continue on 8% "' x 11" paper if additional space is needed.

1. USE THIS REPORT TO INDICATE DEFICIENCIES, USER REMARKS, AND RECOMMENDATIONS RELATING TO PUBLICATION.

2. BLOCKS MARKED WITH “%’* ARE TO BE FILLED IN BY THE CONTRACTOR BEFORE PRINTING

3. FOR UNCLASSIFIED TMDER'S, FILL IN YOUR RETURN ADDRESS IN SPACE PROVIDED ON THE BACK, FOLD AND TAPE WHERE INDICATED.
AND MAIL. {SEE OPNAVINST 5510.1E FOR MAILING CLASSIFIED TMDERS'.) i

4. FOR ADDITIONAL INFORMATION, CALL AUTOVON 360-4805/5084 OR COMMERCIAL B05-982-4805/5084

1. NAVSEA NO. » 2. VOL.{ 3. TITLE »
PART
4. RDE\VT,EDATE OR TM CH.}| 5. SYSTEM/EQUIPMENT 6. IDENTIFICATION/NOMENCLATURE (MK/MOD/AN)
7. USER'S EVALUATION OF MANUAL (Check Appropriate blocks)
A EXCEL B. GOOD C. FAIR D. POOR E. COM F. INCOM-
LENT PLETE PLETE

8. GENERAL COMMENTS

9. RECOMMENDED CHANGES TO PUBLICATION

PAGE | PARA- | LINE FIG. TABLE

NO. |GRAPH! NO. NO. £ F. RECOMMENDED CHANGES AND REASONS

10. ORIGINATOR AND WORK CENTER (PRINT) 11.ORIGINATOR’S RANK, RATE OR GRADE, AND TITLE| 12. DATE SIGNED

13. SIGNATURE OF WORK CENTER HEAD 14. SIGNATURE OF DEPARTMENT OFFICER 156. AUTOVON/COM
NO. :

16. SHIP HULL NO. AND/OR STATION ADDRESS (DO NOT ABBREVIATE)

17. THIS SPACE ONLY FOR NSDSA

A. CONTROL NO. 8. COG ISEA | C. DATE D. PRIORITY E. TRANSMITTED TO

RECEIVED FORWARDED DUE

NAVSEA 9086/10 (REV.6-85) CLASSIFICATION:

(REPLACES 4-84 EDITION & NAVSEA 4160/1 -
DESTROY STOCK)

TMDER Classification

1-30



S6161-GV-FSE-010

PLEASE CLOSE WITH TAPE - DO NOT STAPLE - THANK YOU

DEPARTMENT OF THE NAVY

PLACE
POSTAGE
HERE
Official Business
PENALTY FOR PRIVATE USE, $300
FIRST CLASS MAIL -

COMMANDING OFFICER

NAVAL SHIP WEAPON SYSTEMS ENGINEERING STATION
NAVAL SEA DATA SUPPORT ACTIVITY (Code 5HOO)
PORT HUENEME, CA 93043-5007

FOLD HERE

TMDER Envelope

1-31/ (1-32 Blank)






	1. Installation, Operation and Care of MODELS A-200 AND AS-200 SERIESMIXERS
	1-1 GENERAL.
	1-1-1 Attachments.
	1-1-2 Accessories.

	1-2 INSTALLATION.
	1-3 OPERATION
	1-3-1 Controls.
	1-3-2 Bowl Lift.
	1-3-3 Agitators.
	1-3-4 Attachments.
	1-3-5 Mixing.

	1-4 A-200; A-200F; A-200D; A-200FD
	1-5 A-200T; A-200FT; A-200DT; A-200FDT
	1-6 AS-200; AS-200F; AS-200D; AS-200FD
	1-7 AS-200T; AS-200FT; AS-200DT; AS-200FDT
	1-8 MAINTENANCE.
	1-8-1 Cleaning.
	1-8-2 Lubrication.


	LIST OF TABLES
	LIST OF ILLUSTRATIONS
	1-1 Installation Diagram
	1-2 PL-17011-1
	1-3 PL-17012-1
	1-4 PL-17013-1
	1-5 PL-17015-1
	1-6 PL-17014-1
	1-7 PL-17016-1
	1-8 Planetary and Attachment Hub Unit with Parts List
	1-9 Base Unit
	1-10 Base Unit Parts List
	1-11 Pedestal and Bowl Unit
	1-12 Pedestal and Bowl Unit Parts List
	1-13 Transmission Case and Shifter Unit (A-200 Series)
	1-14 Transmission Case and Shifter Unit (A-200 Series) Parts List
	1-15 Motor Unit (A-200 Series)
	1-16 Motor Unit (A-200 Series) Parts List
	1-17 Transmission Case and Shifter Unit (AS-200 Series)
	1-18 Transmission Case and Shifter Unit (AS-200 Series) Parts List
	1-19 Motor Unit (AS-200 Series)
	1-20 Motor Unit (AS-200 Series) Parts List
	1-21 Switch and Timer Unit (AS-200 Series) with Parts List
	1-22 Transmission Gear Unit
	1-23 Transmission Gear Unit Parts List
	1-24 Agitators with Parts List


